
 
 
 
 
 
 
 
 
 

Screening of Selected Contaminants in Sediments of Escambia Bay, 
Pensacola, FL. 

 
 
 
 
 
 
 
 

Dr. Carl J. Mohrherr 
Center for Environmental Diagnostics and Bioremediation 

University of West Florida 
 

Dr. Johan Liebens 
Department of Environmental Studies 

University of West Florida 
 

Dr. K. Ranga Rao 
Center for Environmental Diagnostics and Bioremediation 

University of West Florida 
 
 
 
 
 
 
 
 

June 15, 2009 



Foreword 
 
This study is a component of the "Assessment of Environmental Pollution and Community 
Health in Northwest Florida" supported by a USEPA Cooperative Agreement award X-9745502 
to The University of West Florida (Project Director: Dr. K. Ranga Rao). The contents of this 
[...]
wastewater treatment system at the plant consisted of a 3.2 ha (8.0 acre) anaerobic lagoon, 
followed by four aerobic lagoons with a total area of 29.4 ha (72.5 acres) that finally discharged 
into Escambia Bay. The plant had a serious problem with contaminated groundwater, which 
accounted for 50 percent of the total nitrogen in the plant effluent. The plant reduced this 
problem by improved housekeeping and by intercepting contaminated groundwater before it 
entered the Pensacola Bay System (Olinger et al., 1975). Based on USEPA studies, BOD, total 
nitrogen, and total phosphorus were reduced by 78, 78, and 95 percent, respectively between 
September 1969 and January 1975 (Olinger et al., 1975). Table 1.4.4-1 shows the overall nutrient 
output of Air Products, Inc. from 1974 to 1986. Over most years there was a general decline with 
a notable exception in 1985 for total nitrogen. 
 

Figure 1.4.4-1. Air Products and Chemicals, Inc. site on the northeast shore of Escambia Bay. 
 

NH3 Tanks

Industrial PondsOutfall  

Disturbed 
Sediments 



 
 

 24 
 

 
 
Figure 1.4.4-2. Escambia Chemical Company plant, Pensacola, FL, 1956. From: The Florida 
Memory Project (2008).  
 

In the 1990’s all process water, which was drawn from wells, evaporated in 
manufacturing, except 1.0 MGD, which, together with an additional 0.3 MGD, was discharged 
into Escambia Bay after treatment. This process wastewater contained nitrogen, phosphorus, 
suspended solids, biological oxygen demanding substances, chemical oxygen demanding 
substances, and ammonia (Special Grand Jury Report, 1999). Currently Air Product’s facility’s 
biggest environmental problem on site appears to be contaminated groundwater. Air Products 
and Chemicals, Inc. began producing DNT in 1966 at their plant and ceased production in 1975 
when this activity was moved to their Pasadena, TX facility. Releases containing DNT have 
contaminated the groundwater and issued on Sept 29, 1989 was a corrective action order 
pursuant to RCRA 3008(h) to complete a RCRA Facility Investigation relative to dinitrotoluene 
contamination by the 2, 6-DNT isomer. A final decision was issued by USEPA on Aug 23, 1994 
relative to treatment of soil and ground water wastes (USEPA, 1994). Currently, Taminco 
Methylamines, Inc. is reported to be operating at this site. Taminco was reported to have reached 



 
 

 25 
 

an agreement with Air Products and Chemicals, Inc. in 2006 to acquire Air product's higher 
amines and methylamines. 
 
 
Table 1.4.4-1. Annual loading (lbs/yr) to Escambia Bay by Air Products and Chemicals Inc. (FL 
DER, unpublished data, (Reidenauer and Shambaugh. 1986)). 

Year Total N T/P04 TSS T/COD 
1974 367,765 10.096 97,313 376,814 
1975 331,604 11,710 73,964 381,162 
1976 314,987 8,340 72,579 314,511 
1977 170,371 9,260 60,784 308,505 
1978 210,315 9,576 68,097 403,736 
1979 181,824 9,438 62,045 376,324 
1980 124,365 6,314 67,106 332,022 
1981 70,385 3,930 46,230 287,948 
1982 88,825 5,344 55,017 337,258 
1983 91,435 6,411 53,361 311,074 
1984 89,234 5,637 63,939 282,569 
1985 117,697 5,435 48,426 299,634 
1986 49,328 3,743 33,410 168,921 

 
 

Westlake PVC formerly also operated on the Air Products site. It used vinyl chloride to 
make PVC and discharged the waste through Air Products and Chemicals, Inc. The waste was 
blended with groundwater and discharged into Escambia Bay, together with Air Product 
wastewater. This plant is currently closed (Special Grand Jury Report, 1999).  
 
1.4.5. American Cyanamid 

The Sterling Fibers facility, formerly known as American Cyanamid, is situated next to 
the Air Products and Chemicals, Inc. facility. Sterling made synthetic fiber and previously 
discharged its wastewater into Escambia Bay. It was one of the principal sources for pollution of 
Escambia Bay in the 1960’s, when it discharged large amounts of acrylonitrile wastes containing 
cyanide, into Escambia Bay. The plant had produced acrylic polymer from acrylonitrile and 
methyl-methacrylate monomers to make fibers commencing in 1958. The monomers were 
reacted, washed, stored, and, when needed, dissolved in sodium thiocyanate solvent. Solvent 
recovery was built into the manufacturing process, and more than 99 percent of the solvent was 
recovered and reused (Olinger et al., 1975). Treatment facilities at the plant consisted of two 1.6 
ha (4.0 acre) baffled lagoons. The discharge to the lagoons was composed of process and 
primary treated sanitary wastewaters. The effluent was discharged into Escambia Bay through a 
1524 meter (5000 ft) submerged outfall with three diffusers spaced at intervals of 183 m (600 ft). 
Under the terms of the American Cyanamid Company NPDES permit (No. FLOOO2593), the 
facility was to commence discharging into a deep well disposal system by May 31, 1975. This 
deep well system was intended to be an interim method of waste disposal. The company was 
required to perform treatability and pilot plant studies for surface treatment of the total plant 
waste by 1978 (Olinger et al., 1975). Four studies of the American Cyanamid Plant were 
performed by USEPA and its predecessor agencies on these discharges (Olinger et al., 1975). 



 
 

 26 
 

Table 1.4.5-1 shows that discharges to Escambia Bay declined from 1976 to 1986 (Reidenauer 
and Shambaugh, 1986). Later, Sterling Fibers stopped discharging directly into the bay and 
began using a 160 acre spray field to dispose 500,000 gallons of process wastewater a day 
(Special Grand Jury Report, 1999).  
 
 
Table 1.4.5-1. Annual loading (lbs/yr) 1976 thru 1986 to Escambia Bay by American Cyanamid 
(Reidenauer and Shambaugh, 1986). 

year BOD TSS TN 
1976 169,360 144,540 317,915 
1977 35,770 109,500 211,335 
1978 73.000 97,090 187,610 
1979 51,465 101,105 176,660 
1980 27,740 78,110 166,805 
1981 20,440 60,955 119,720 
1982 21,535 41,610 95,630 
1983 26,280 38,325 111,690 
19$4 30,368 43,800 144,905 
1985 22,964 55,449 132,738 
1986 11,145 32,345 35,373 

 
 

A recent query of the USEPA Envirofacts Warehouse showed only a minimal amount of 
activity at the Sterling Fibers site (Table 1.4.5-2). This suggests that this facility is operating for 
brief intermittent periods of time.  
 
1.4.6. Gulf Power Corporation 

Gulf Power is a subsidiary of Southern Company and is one of the largest regional 
electric companies in the United States. It operates the Crist Steam Plant in Pensacola. The Gulf 
Power Corporation steam plant is located 5.3 km (3.5 mi) upstream of the mouth of the Escambia 
River on Governor's Bayou (Figures 1.4.6. 1 a&b). It is named for James F. Crist, president of 
Gulf Power from 1948 to 1955. Initially called the Pensacola Steam Plant, it was first brought 
on-line on January 1, 1945. In the preceding years during World War II, limited construction 
supplies had precluded the construction of the much-needed plant, forcing Gulf Power to barge 
in a surplus floating Navy generating unit, which operated on pilings for one year and helped 
meet the rapidly increasing demand. The plant's first generating unit had a capacity of 22,500 
kilowatts. More units were added over the years, with the 500,000-kilowatt Unit 7 coming on-
line in August 1973 (Pensapedia, 2008). The Crist Steam Plant uses large quantities of river 
water (an average of 24.1 MGD), which it returns to the river after use, to cool its boilers via a 
thermal canal that runs under Thompson Bayou. It also uses small quantities of well water (an 
average of 2.2 MGD in 1999) as process water for the boilers, most of which is evaporated, with 
the rest (an average of 0.225 MGD) discharged, after treatment, into the Escambia River (Special 
Grand Jury Report, 1999).  
 
 

http://www.pensapedia.com/mediawiki/index.php?title=James_F._Crist&action=edit&redlink=1
http://www.pensapedia.com/wiki/1948
http://www.pensapedia.com/wiki/1955
http://www.pensapedia.com/wiki/January_1
http://www.pensapedia.com/wiki/1945
http://www.pensapedia.com/mediawiki/index.php?title=World_War_II&action=edit&redlink=1
http://www.pensapedia.com/wiki/1973


 
 

 27 
 

Table 1.4.5-2 Releases from Sterling Fibers site in 2006. 

Air Underground Injection Land Surface 

Chemical 
Name 

Release 
[lbs/yr] 

Chemical 
Name 

Release 
[lbs/yr] 

Chemical 
Name 

Release 
[lbs/yr] 

ammonia 5 acrylonitrile 1170 ammonia 4161 

chlorine 5 ammonia 1853 nitrate 
compounds 6388 

chlorine 5 nitrate 
compounds 2172 

ethylene 
glycol 5 

ethylene 
glycol 5 

methanol 5 

methanol 5 

 
 

 
 
 

 
 
Figure 1.4.5-1. American Cyanamid Company chemical plant, Pace, FL, 1959 (The Florida 
Memory Project, 2008). 



 
 

 28 
 

 

Figure 1.4.6-1a. Aerial view of Crist Steam Plant on Governor’s Bayou and Escambia River. 

 

 

Figure 1.4.6-1b. Surface view of Crist Steam Plant on Governor’s Bayou and Escambia River 

 



 
 

 29 
 

Air emissions are the main environmental impact of power plants. A news release from 
Overland Park, KS. (May 7, 2007) by the consulting firm of Black & Veatch announced that 
they had been selected by Gulf Power Company to provide detailed engineering, as well as 
procurement and construction support for the addition of a wet flue gas desulphurization system 
(scrubber). The scrubber system at the Crist Steam Plant was to enhance air quality in the region 
by significantly removing sulfur dioxides, fine particulates and oxidized mercury emissions 
(Black & Veatch Holding Company, 2008). 

The EPA mandated Toxic Release Inventory (TRI) data for the Crist plant in 2006 show 
that the major chemical releases include ammonia, hydrochloric acid, hydrogen fluoride, and 
sulfuric acid (Table1.4.6-1). Release for common toxic metals like arsenic, chromium, copper, 
lead, mercury, and nickel ranged mostly from about 200-400 lbs/ year. Zinc and some other 
metals were higher. Total yearly dioxin/furan emission was 0.485 lbs. 
 
 
Table 1.4.6-1. Crist Steam Plant 2006 Toxics Release Inventory data . 

Chemical name Total air emissions 
[lbs] 

Ammonia 22,800 
Hydrochloric acid (1995 and after "acid aerosols" only) 2,400,000 
Hydrogen fluoride 420,000 
Sulfuric acid (1994 and after "acid aerosols" only) 280,000 
Arsenic compounds 320 
Barium compounds 2400 
Chromium compounds (except chromite ore mined in Transvaal) 340 
Copper compounds 230 
Lead compounds 282.9 
Manganese compounds 680 
Mercury compounds 327.3 
Nickel compounds 380 
Vanadium compounds 440 
Zinc compounds 1300 
Dioxin and dioxin-like compounds 0.485 

 
 
1.4.7. Former City of Pensacola northeast wastewater treatment plant  

This wastewater treatment plant began operation in 1962 and served a population of 
approximately 11,000. The design flow of the plant was 3800 m3/day (1.0 mgd). The waste 
underwent screening preparation, grit removal, primary settling, biological treatment using 
trickling filters, chemical treatment, secondary settling effluent chlorination, and disposal 
through a 550 m (1,804 ft) outfall line discharging into Escambia Bay just south of Devils (Gull) 
Point in 1.4 m (4.5 ft) of water . The effluent from the Northeast Wastewater Treatment Plant 
was sampled by the US Department of Interior in September 1969, and 207 kg/day (457 lbs/day) 
of BODs, 765 kg/day (1,688 lbs/day) of total nitrogen, and 97 kg/day (213 lbs/day) of total 
phosphorus were measured. The flow was estimated at 3800 m3/day (1.0 mgd), but the City of 
Pensacola claimed that the flow was about 1900 m3/day (0.5 mgd) during the study. Another 
survey was conducted by USEPA in March 1972 and indicated the discharge contained 159 
kg/day (351 lbs/day) of BODs, 60 kg/day (132 lbs/day) of total suspended solids, 87 kg/day (191 



 
 

 30 
 

lbs/day) of total nitrogen, and 25 kg/day (56-lbs/day) of total phosphorus. The effluent flow of 
the plant was 1.900 m3/day (0.5 mgd) during this study. The Northeast Wastewater Treatment 
Plant was given a NPDES permit that permitted enlargement to treat 1.85 mgd. This NPDES 
permit also stated that operation of the plant would be discontinued when the Main Street sewage 
Treatment Plant could serve this area on or before June 30, 1977. The Northeast Sewage 
Treatment Plant has since been removed. There were also other sewage treatment plants that 
polluted the Escambia River (Figure 1.4.2-1) (Stein, 1970a,b). 

1.4.8. Container Corporation of America  
The Container Corporation of America, Brewton, Alabama, was an integrated craft paper 

mill that began operation in December 1957 with an average daily production of 272 MT/day 
(300 tons/day). Production increased to 1043 MT/day (1150 tons/day) of paperboard in 1975, of 
which approximately 50 percent was bleached. Wastewaters from this facility were from the 
unbleached pulp process, bleach plant, and wood yard. Unbleached pulp process wastewaters 
were treated in a clarifier, liquid oxygen applicator, aeration basin, and oxidation pond; and then 
the wastes flowed through a creek, swamp, and six natural lakes before discharging into the 
Conecuh River, about 80 km (50 mi) upstream of Escambia Bay. Bleach, plant, and woodyard 
effluents went directly to the creek, swamp, and lake system. Sanitary wastewaters were 
discharged into the clarifier to provide nutrients for treatment of unbleached pulp process 
wastewaters. Effluent loadings from the Container Corporation of America Mill decreased 
between 1969 and 1975. In 1975 the BOD loading was 30 percent less than in 1969 (Olinger et 
al., 1975). A 1999 Grand Jury Report stated that “For example, the plant is not even required to 
monitor and report the amount of nitrogen, phosphorus or other nutrients in the effluent” (Special 
Grand Jury Report, 1999). A recent query of the EnviroMapper for Envirofacts for this region 
found 2006 TRI facility release data (Table 1.4.8.-1) to surface waters for the pant. The plant 
currently is owned by Georgia-Pacific. 
 
 
Table 1.4.8-1. Georgia-Pacific, Brewton, plant 2006 TRI data for chemicals released to surface 
water. 
Chemical name Release Amounts 

[lbs/yr]
Acetaldehyde 1100 
Ammonia 11000 
Catechol 100 
Formaldehyde 3000 
Formic acid 1500 
Lead compounds 670 
Manganese compounds 88000 
Methanol 40000 
Naphthalene 10 
Phenol 15 
Polycyclic aromatic compounds 22 
Zinc compounds 4000 

 



 
 

 31 
 

1.4.9. New Emerald Coast Utilities Authority sewage treatment plant 
The Emerald Coast Utilities Authority (ECUA) is building a new municipal sewage 

treatment plant. The site, referred to as the Central Water Reclamation Facility (CWRF), will 
replace the 72-year-old Main Street Wastewater Treatment Plant. The new site is a 327-acre 
parcel on property purchased from Solutia, Inc., located on the Escambia River (Figure 
1.4.9.1a&b). The site was found to best meet the criteria set forth by ECUA for the new facility. 
The site’s location is well-buffered from its nearest residential neighbors and is expected to avoid 
complaints of bad odors, unlike the current Main Street Facility. In addition to the 327 acres that 
will serve as the location of the new plant, nearly 2,000 more acres have been purchased by 
ECUA to contribute to the buffering of the new plant. The inland site is well above the category 
five flood elevation making the plant safe from flooding due to river floods or hurricanes. The 
site offers industrial reuse of effluent water to the Crist Steam Plant and to other regional 
industrial users. The International Paper Cantonment, FL. paper mill is planning to use up to 5 
million gallons per day of highly treated wastewater from the planned ECUA treatment. It is 
claimed that reuse of the domestic wastewater will reduce groundwater consumption and 
decrease pollutant loadings to regional ground and surface waters. In addition, the agreement 
delivers "smart growth" benefits by expanding regional wastewater treatment capacity in 
advance of anticipated development in the area. Further, the effluent from this project will be 
used to restore wetlands for improved water quality (FDEP, 2001). 